
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (11/08/2024)  Page 1 of 6 
[...]
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Ms.  

First and Last Name: Yvette Schenck 

Credential (P.E, P.G., Ph.D., etc.): Click here to enter text. 

Title: Owner 

Mailing Address: 21760 Bailey Grove Rd. 

City, State, Zip Code: Montgomery, TX 77356 

Phone No.: 936-648-4823 Ext.: Click here to enter text. Fax No.: Click here to enter text. 

E-mail Address: yvette@schenckbuilders.com 

2. List the county in which the facility is located: Montgomery 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
N/A 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

From the WWTP, through an effluent pipeline, thence to Little Lake Creek, thence to Lake 
Conroe in Segment No. 1012 of the San Jacinto River Basin. 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

☒   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 

☐   Vibration effects during construction or as a result of project design 

☐   Additional phases of development that are planned for the future 

☐   Sealing caves, fractures, sinkholes, other karst features 



TCEQ-20971 (08/31/2023)  Page 3 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

☐   Disturbance of vegetation or wetlands 

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
The WWTP Site will comprise of approximately 1/4 acre and include clearing, grubbing and 
some excavation less than 10 feet. 

2. Describe existing disturbances, vegetation, and land use:  
The land designated for the WWTP Site is currently vacant and unused. 

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
The land designated for the WWTP Site is currently vacant and unused.  

4. Provide a brief history of the property, and name of the architect/builder, if known. 
The land designated for the WWTP Site is currently vacant and unused. 

 



2

1

1 MILE RADIUS

APPROXIMATE 3 MILE

SERVICE
AREA BOUNDARY

APPLICANT / WWTP
FACILITY PROPERTY BOUNDARY

\\server\wei cad\current jobs\6038-24177 towering oaks rv park tpdes '24\wei current\admin.01-admin.09-2.dwg

1

2

APPLICANT'S WASTEWATER TREATMENT PLANT

POINT OF DISCHARGE 2/13/2025

DRAWN BY:  BIR DWG. NO.:

SCALE: AS NOTED

DATE:

JOB No.:

WATERENGINEERS,INC.
Water & Wastewater Treatment Consultants

CYPRESS, TEXAS 77429                              FAX: 281-373-1113
17230 HUFFMEISTER ROAD                      TEL: 281-373-0500

TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066

USGS MAP

ADMIN.09-1

LEGEND
APPROVED BY: DCP

6038-24177

 
FM 149 UTILITIES LLC - APPLICANT

TOWERING OAKS WWTP  
APPLICATION FOR A NEW TPDES PERMIT



EXIST. POND

SERVICE AREA BOUNDARY

PROPOSED 0.025 MGD
WASTEWATER
TREATMENT PLANT

FM
 14

9

DRAINAGE SWALE

BAILEY GROVE RD

SERVICE AREA BOUNDARY

SERVICE AREA BOUNDARY

SERVICE AREA BOUNDARY

LITTLE LAKE CREEK
POINT OF DISCHARGE

THIS DRAWING CONTAINS CONFIDENTIAL PROPRIETARY
INFORMATION AND MAY NOT BE TRANSFERRED, REPRODUCED, OR USED

TO CONSTRUCT ANY PROJECT OTHER THAN THAT FOR WHICH IT WAS ISSUED
WITHOUT PRIOR PERMISSION FROM WATERENGINEERS,INC.

2/18/2025

DRAWN BY:  BIR DWG. NO.:

APPROVED BY: DCP

SCALE: AS NOTED

DATE:

JOB No.:

WATERENGINEERS,INC.
Water & Wastewater Treatment Consultants

CYPRESS, TEXAS 77429                              FAX: 281-373-1113
17230 HUFFMEISTER ROAD                      TEL: 281-373-0500

TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066

\\
se

rv
er

\w
ei

 ca
d\

cu
rr

en
t j

ob
s\

60
38

-2
41

77
 to

w
er

in
g 

oa
ks

 rv
 p

ar
k 

tp
de

s '
24

\w
ei

 cu
rr

en
t\

ad
m

in
.0

9-
4-

te
ch

.0
3.

dw
g

SERVICE AREA & SITE PLAN

ADMIN.09-2
LEGEND

SERVICE AREA BOUNDARY

N
0 300150

1" = 150'-0" (24"x36")
1" = 300'-0" (11"x17" 8.5"x11")

SCALE:

FM 149 UTILITIES LLC - APPLICANT
TOWERING OAKS WWTP

APPLICATION FOR A NEW TPDES PERMIT

6038-24177



 

 

 

 

 

 
 

ATTACHMENT TECH.01 

Design & Loading Criteria Table 

And Design Features for Reliability 

(Reference Technical Report Page 22, Section 4) 

 
 

 

 

 

 

 

 

 

 



  Average Daily Flow 25,000 gpd Tank Diameter 12 ft
  Ratio Average / Peak Flow 4 Q Tank Wall Height 12 ft

  Peak 2-Hour Flow 100,000 gpd Tank SWD 10.43 ft
Peak 2-Hour Flow 69 gpm Tank Freeboard 1.57 ft

  BOD Concentration 500 mg/l     Tank Surface Area 113 sq. ft.
  BOD Loading 104 lb/day     Tank Volume 1,180 cu. ft.

    Tank Volume 8,823 gallons
    Avg. SOR 221 gpd / sq. ft.

Tank Wall Height 12 ft     Peak SOR 884 gpd / sq. ft.
Tank SWD 10.5 ft     Avg. Detention 8.47 hours

Tank Freeboard 1.5 ft     Peak Detention 2.12 hours
    Tank Surface Area 103.0 sq. ft.     Max Qr @ 400 gpd/sf 31 gpm

    Tank Volume 1,082 cu. ft.     Max Qr @ 400 gpd/sf 45,239 gpd
    Tank Volume 8,090 gallons     Max Qp + Qr 145,239 gpd

Detention 7.77 hours
    BOD Loading 10.37 cu ft. / lbs BOD.

    Air Supply Rate (20 scfm/1000 cu ft) 22 scfm Tank Wall Height 12 ft
    % of Average Daily Flow 32% Tank SWD 8.63 ft

Tank Freeboard 3.37 ft
    Tank Surface Area 23 sq. ft.

Tank Wall Height 12 ft     Tank Volume 198 cu. ft.
Tank SWD 10.5 ft     Tank Volume 1,485 gallons

Tank Freeboard 1.5 ft Detention @ Qp 21.38 minutes
Tank Surface Area 142 sq. ft.     Air Supply Rate (15 scfm/1000 cu ft) 3 scfm

Tank Volume 1,491 cu. ft.
Tank Volume 11,153 gallons 

QTY of Tanks 2 Tank Wall Height 12 ft
Total Tank Surface Area 284 sq. ft. Tank SWD 10.5 ft

Total Tank Volume 2,982 cu. ft. Tank Freeboard 1.5 ft
Total Tank Volume 22,305 gallons     Tank Surface Area 103 sq. ft.

    BOD Loading 34.96 lbs / 1000 cu. ft.     Tank Volume 1,082 cu. ft.
    Detention Time 21.41 hours     Tank Volume 8,090 gallons  

    O2 Req'd @ 2.2 # O2/lb BOD 229 lbs / day     BOD Loading 10.37 cu. ft. / lb BOD
    Diffuser CW Efficiency @ Field Conditions 0.80% % / ft sub.     Air Supply Rate (30 scfm/1000 cu ft) 32 scfm

    Diffuser Field Submergence 9.75 ft
    Diffuser CW Transfer Eff. 7.80%

Correction Factor (Fine Bubble) 0.65 Selector Basin Mixing Air Supply 22 scfm
    Diffuser Field Transfer Eff. (WOTE) 5.07%     Aeration Basin Air Supply 231 scfm

    Process Required Air Flow Rate (RAF) 182 scfm  RAS Airlift Air Supply 5 scfm
    Mixing Air @ 20 scfm/1000 cu ft 30 scfm Scum Airlift Air Supply 5 scfm

Chosen Air Supply Rate 182 scfm     Chlorination Basin Air Supply 3 scfm
    Temperature Correction Factor (30F) 1.27 Aerobic Digester Basin Air Supply 32 scfm
    Temperature Corrected Air Flow Rate 231 scfm     Total Required Air Supply 298 scfm

    No. diffusers 8     No. of Blowers 2
    Air Flow per Diffuser 29 scfm Capacity of Each Blower w/ 1 Out of Service 298 scfm

    Air  Supply 77 scfm / 1000 cu. ft. Chosen Blower Capacity (Each) 300 scfm
RAS Airlift Air, scfm 5 scfm     Blower Op Pressure 5.47 psi

   Scum Airlift Air, scfm 5 scfm

AIR BLOWERS

25,000 GPD ADF -  4Q
TOWERING OAKS WWTP (CONCRETE)

PROCESS DESIGN & LOADING CALCULATIONS

INFLUENT CONDITIONS CLARIFIER

AERATION BASIN (Activated Sludge)

CHLORINE CONTACT BASIN

EQUALIZATION BASIN

AEROBIC DIGESTER / SLUDGE HOLDING BASIN



February 18, 2025# 
 

 
DESIGN FEATURES FOR RELIABILITY 

 
 
The Towering Oaks Wastewater Treatment Plant will be designed to provide a high degree of 
mechanical reliability consistent with TCEQ Design Criteria. The following describe design 
features that will be incorporated at the facilities to prevent bypassing or overflows of untreated 
wastewater: 
 

A. No infiltration/inflow is anticipated since the collection system will be new and not 
subject to the effects of age and deterioration at this time.   

B. The electrical service that will serve the Towering Oaks site is reliable with most 
outages lasting less than 2-4 hours. However, FM 149 Utilities LLC plans to purchase 
a generator to operate necessary plant components during extended outages. 

C. All mechanical units, such as influent pumps, blowers and chemical feed pumps will 
be installed with spare units in the event a piece of equipment is out of service for 
repairs.   

D. Plant units will be maintained per TCEQ standards and repaired as quickly as 
possible should failure occur.   

E. The facilities will include an auto-dialer that will call the operator in case of power 
outages, blower malfunctions, lift station malfunctions or high-water alarm situations. 
 

 
 
 
 



 

 

 

 

 

 

 

 

ATTACHMENT TECH.02 

Process Flow Diagram 
(Reference Technical Report Page 2, Question 2C) 

 
 

 

 

 

 

 

 

 

 

 



70
 g

pm

RAW
WASTEWATER
Q=0.025 MGD

Qp=0.100 MGD=70 gpm

LIFT
STATION

AI
R

AEROBIC
DIGESTER

1,082 FT³

AI
R

SUPERNATANT

AERATION
BASIN

1,491 FT³

SL
U

DG
E

FINAL
CLARIFIER

113 FT²
1,180 FT³

AIRLIFT
PUMP

AI
R

CH
LO

RI
N

E
CO

N
TA

CT
CH

AM
BE

R

19
8 

FT
³ IN

JE
CT

O
R

LIQUID SLUDGE TRUCKED
OFF SITE FOR STABILIZATION
AND FINAL DISPOSAL

DISCHARGE PIPE TO
LITTLE LAKE CREEK

CL2

BARSCREEN

70
 g

pm

PHASE I WWTP

EQUALIZATION
BASIN

1,082 FT³

THIS DRAWING CONTAINS CONFIDENTIAL PROPRIETARY
INFORMATION AND MAY NOT BE TRANSFERRED, REPRODUCED, OR USED

TO CONSTRUCT ANY PROJECT OTHER THAN THAT FOR WHICH IT WAS ISSUED
WITHOUT PRIOR PERMISSION FROM WATERENGINEERS,INC.

2/13/2025

DRAWN BY:  BIR DWG. NO.:

APPROVED BY: DCP

SCALE: AS NOTED

DATE:

JOB No.:

Water & Wastewater Treatment Consultants

CYPRESS, TEXAS 77429                              FAX: 281-373-1113
17230 HUFFMEISTER ROAD                      TEL: 281-373-0500

TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066

w
:\

cu
rr

en
t j

ob
s\

60
38

-2
41

77
 to

w
er

in
g 

oa
ks

 rv
 p

ar
k 

tp
de

s '
24

\w
ei

 c
ur

re
nt

\t
ec

h.
02

.d
w

g

FLOW SCHEMATIC

TECH.02
6038-24177

FM 149 UTILITIES LLC - APPLICANT 
TOWERING OAKS WWTP 

APPLICATION FOR A NEW TPDES PERMIT



 

 

 

 

 

 

 

 

ATTACHMENT TECH.03 

Site Drawing 
(Reference Technical Report Page 2, Question 3) 

(Including Wind Rose) 
(Reference Technical Report Page 23, Question 5B) 

 
 

 

 

 

 

 

 

 



EXIST. POND

SERVICE AREA BOUNDARY

PROPOSED 0.025 MGD
WASTEWATER
TREATMENT PLANT

FM
 14

9

DRAINAGE SWALE

BAILEY GROVE RD

SERVICE AREA BOUNDARY

SERVICE AREA BOUNDARY

SERVICE AREA BOUNDARY

LITTLE LAKE CREEK
POINT OF DISCHARGE

THIS DRAWING CONTAINS CONFIDENTIAL PROPRIETARY
INFORMATION AND MAY NOT BE TRANSFERRED, REPRODUCED, OR USED

TO CONSTRUCT ANY PROJECT OTHER THAN THAT FOR WHICH IT WAS ISSUED
WITHOUT PRIOR PERMISSION FROM WATERENGINEERS,INC.

2/18/2025

DRAWN BY:  BIR DWG. NO.:

APPROVED BY: DCP

SCALE: AS NOTED

DATE:

JOB No.:

WATERENGINEERS,INC.
Water & Wastewater Treatment Consultants

CYPRESS, TEXAS 77429                              FAX: 281-373-1113
17230 HUFFMEISTER ROAD                      TEL: 281-373-0500

TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066

\\
se

rv
er

\w
ei

 ca
d\

cu
rr

en
t j

ob
s\

60
38

-2
41

77
 to

w
er

in
g 

oa
ks

 rv
 p

ar
k 

tp
de

s '
24

\w
ei

 cu
rr

en
t\

ad
m

in
.0

9-
4-

te
ch

.0
3.

dw
g

SERVICE AREA & SITE PLAN

TECH.03

E

7.
5

10

5.
0

S

12
.5

W

WIND ROSE
DEPICTING % OF TIME WIND BLOWS
IN INDICATED DIRECTION. BASED ON

DATA AT HOUSTON
INTERCONTINENTAL AIRPORT.

N

N
0 800400

1" = 400'-0" (24"x36")
1" = 800'-0" (11"x17" 8.5"x11")

SCALE:

FM 149 UTILITIES LLC - APPLICANT
TOWERING OAKS WWTP

APPLICATION FOR A NEW TPDES PERMIT

6038-24177

LEGEND

SERVICE AREA BOUNDARY



 

 

 

 

 

 

 

 

ATTACHMENT TECH.04 

Solids Management Plan 
(Reference Technical Report Page 23, Question 7) 

 

 

 

 

 

 

 

 

 

 



 

 
 Page 1 of  2 

ATTACHMENT TECH.04 
SLUDGE MANAGEMENT PLAN 

 
1.  Type of Wastewater Treatment Process Used 
 
The Towering Oaks Wastewater Treatment Plant (WWTP) will use the activated sludge with nitrification 
process. Solids analyses have been made based upon a spreadsheet calculation set up using sludge kinetic 
calculations developed by Dr. Ross McKinney and published in Notes on Activated Sludge, 1971, by Brian 
L. Goodman. Table TECH.04-01 show the process design and sludge generation calculations for the design 
flow of 25,000 gpd 
 
2.  Dimensions and Capacities 
 
The wastewater treatment facility will have a single digester which will provide for a volume of 1,082 cu. 
ft., surface area of 103 sq. ft. and a 10.5 ft. side water depth a total design flow loading of 10.37 cu. ft./1b 
BOD.  
   
3.  Sludge Generation Calculations 
 
Sludge generation calculations showing the amount of solids generated at 100%, 75%, 50% and 25% of 
design flows are included in Attachment TECH.04-01. These are the solids that must be wasted from the 
activated sludge process and that must be stabilized in the aerobic digester. The results are summarized in 
the following table: 
 

Phase 
Solids @ 

100% Qavg, 
lb/day 

Solids @ 
75% Qavg, 

lb/day 

Solids @ 
50% Qavg, 

lb/day 

Solids @ 
25% Qavg, 

lb/day 

Phase I / Final 63 47 31 16 
 
4.  Operating Range of Mixed Liquor Suspended Solids 
 
The calculations that predict the mixed liquor suspended solids in the activated sludge process are located in 
the following table: 
 

 
 

Phase 

Predicted Solids 
@100% Flow 

Predicted Solids 
@75% Flow 

Predicted Solids 
@50% Flow 

Predicted Solids 
@25% Flow 

sludge 
age, 
days 

MLSS 
mg/l 

sludge 
age, 
days 

MLSS 
mg/l 

sludge 
age, 
days 

MLSS 
mg/l 

sludge 
age, 
days 

MLSS 
mg/l 

Phase I / Final 5 3,457 7 3,633 10 3,463 20 3,466 
 
5.  Solids Removal Procedures 
 
The removal of waste activated sludge from the activated sludge process is achieved by wasting sludge 
from the bottom of the clarifier into the aerobic digester using the waste sludge airlift pump. In order to 
thicken solids prior to putting them into the digester, the air lift is turned off for approximately one hour 
prior to wasting. Periodically (two to three times a week) the air supply to the aerobic digester is shut off, 
allowing solids to settle to the bottom of the digester. Then the supernatant liquor is decanted with an  



 

 
 
 Page 2 of  2 

 
adjustable decant airlift pump and returned to the selector basin. After a sufficient period of digestion 
and/or the digester is full, sludge is removed from the digester by a vacuum truck by hooking the truck hose 
to the piping connection and opening the shut off valve.  
 
6.  Quantity of Solids to Be Removed and Solids Removal Schedule 
 
The quantity of solids to be removed at the various plant loadings are presented in the following table. 
These quantities shown in the tabulation are monthly quantities based upon an influent BOD of 500 mg/l 
and TSS of 250 mg/l. If the strength of the influent wastewater varies significantly, solids removal 
quantities will be different.  
 

 @ 100 % Flow 
Capacity 

@ 75 % Flow 
Capacity 

@ 50 % Flow 
Capacity 

@ 25 % Flow 
Capacity 

 
Phase % 

Solids 
Gal/ 

Month 
% 

Solids 
Gal/ 

Month 
% 

Solids 
Gal/ 

Month 
% 

Solids 
Gal/ 

Month 
Phase I / Final 2.0 8,594 2.0 6,452 2.0 4,303 2.0 2,153 